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BEHS $RE(om ) RH(C) | HB(kg) SMEEAR HERFEAH 4 A H
22406710011 400 | 6 | 4200 2000 6 B 13 B| 2024 # 6 B 14 B| 2024 % 6 A8 218
ABRAE
515k ER -
SRERT EATE| W@ B| RERA | SIREE | 3k | @# U #% Y BR[| 0.2% WtH| db i | REKRE| fWOE
el Cmm ) ( *)M“ g (N) Nomd | (%) (%) (N N_~m
) 3.92 540 30
EeR il ~ ~ ~ ~ =
4.08
3.95 | 12.25 9 9,089 742 56 GOOD GOOD
3.94 | 1219 9 9,065 744 60 GOOD GOOD
3.94 | 12.19 9 9,152 751 59 GOOD GOOD
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6.00 mm |FEERE S SWM-P ' . 20 10,138 kg 7
5(3E#8 TENSILE TEST nUORER | EiTR® |
ERHE E_ HBRA-TE BIaRTTE 53R X(T.S) : fHTEL.) &oRA) | REME B F(B.T) P4s ) %5
om | mm N N/mi % % l =]
T 20.10~+0.10 | 54001 F 30BLE |
1 _5.98 , 200 17861 636 4.7 64.8 | GooD GOOD
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fE B N (SRRE - 8% - (L FE%) USED RAW MATERIAL {bZ# A4y CHEMICAL COMPOSITION (%)
PR (SR7E) VB . c | st | m P | s cu | N | o [ NeCr| Mo Al B B/N
SPECIFICATION CHARGEN.. X 100 X 1000 X 100 X 1000 | PPM X1
GCW10 | 862120 10.0 15 51 20 | 22 | ' !
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Jj@ﬁ‘()?ﬁ ¥} (CONTRACT No) 253403001 001 (eI ”‘M - DEEORMED BARS v At g 86
HSCHE A T b (ORDER No) "
U % B B (CUSTOMER Ni) - EPECIFICATION) - JIS G 3112 SD295
AL BL A =1 I
(SPECIAL MENTION) (SPEC CODE) SD295

3] i B 8 || #HF 4 # i3 V) %

T & BEES | NAHRS |(4E HE TENSILE TEST 20| R CHEMICAIL COMPOSITIOQON
iR 5 X : K . . y+C Cu+hi .
CHARGE M Ll B R C Si M P S GuNi OrMCTCM W Nb Ti Al Ga( pon
g YR 15 | GLIRA | YR | RAZ
DlhA(Em’\I‘nS)IONS NO PLAT&‘: No OTl]JTA\E\J MAkSgS M/mm? L% % ]80o X100 X100 X100 X 1000X 1000 X100 X1000X 1000 X1000 X 1000 X 1000 X 1000 X1000 X 1060 X100 X100
LOT No R =
&
COIL  No ACTUAL 1 50D
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Signed by:

SURVEYOR TO

.,LfDi‘TﬂHlt Hrw'rf/m’l BN B U)Blf?}fhli{lk‘kk{‘?%l TV é‘&'uﬂ WL E'd
WE HEREBY CERTIFY THAT THE STEEL DESCRIBED HEREIN HAS

BEEN SATISFACTORILY TESTED AND INSPECTED IN ACCORDANCE
WITH THE REQUIREMENTS OF THE ABOVE SPECIFICATION.

¢ NOTES )

YRR Yield Ratio  RA:&EY Reduction of Arca
GL: P24V Gauge Longthe -+

PCM: PR 2 L (8)-C

1=50min, 2
HBW: /1) F -5 Brinell hardness
ZN ol L A% W Zn Coating- - - - (4]
RAG: S Do Specification for thirough thickne:
Con(W) 2 4 5 BE(%) =C+Mn/6+!

Sid2deha/ HI(I :‘11"’|\ A4 Con2: it #
£$1/30 FMn/20+Cu/204Ni/601 Cr/20+Mo/15+V/101 51

200mm. =10, 18D, 55654 A, 6227, 1=T0mm , B=H0mm
0 NS Rockwell hardness CHeooas = Wi S JCHE Chorpy Impact Test
.‘.I-'- h; 2|5k Ao Rk (E‘.!llldﬂlﬁi Coating Bend Test
UL 3 PR (5 3888 Ullrasonic Teat
" 1';“?} CMn/6 Ceqll 13481 L) < +Si/24+Mn/6

FIRB/TIRC s £
R T l,'.. (#)

tiarne Leristics

 2x P v oz
)\, MAKAYAMA STEEL WORKS, LTD. Funamachl Works

T 551 K551 KMt KIEEMIT —TH LG
1- 66, Funamachi | -chome.Taisha -ku,Osaka-shi,Osaka,551-8551, Japan

s N F K
Signed b ,/1/ pa A
. v Ms/ ; HIDEAKI HARAGUCHII

PR A TT R oW Ik /
GROUP MANAGER OF QUALITY ADMINISTRATION SEC.
PRODUCTION & TECHNICAL CONTROL DEPT.
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SERHEZE S CE C L .
AEBIEE 5 CERTIFICATE No. : MC4604600 JFE Bars & Shapes Gorporation

Zi¥%EAS ORDER No. : INSPECTION CERTIFICATE -
i gfj CUSTOME; : 421{441}\1)250 K B BT
"= | AT (%) £ ) EE 1 T E
T ¥ 4 PROJECT NAME : 7£E TEL 086-447-4224
& 3 & SHIPPER D KRR %%/E DEALERSHIP:
#  #& SPECIFICATION : JIS G 3112 SD295 H#rH  SHIP DATE 20244 65 26H
2|3E3488 TENSILE TEST 3@2 g it = K &»
9 = FEIR AR S N W o
BhEES | B 5~ % & % B OB | ewy DV ERS|BRE B e CHEMICAL COMPOSITION %
(BT =) fhots| 1.5 | YR | B |El| st | C [ si [ Mo | P | s [ N | cr | Mo | V Eog
N/mm2 KL | 180° X100 X 1000 X100 | X100| X 1000|X 1000 X100
&N SIZE QUANTITY | MASS  fy7n™ [440- 2% |MIN| R= [MAX |MAX |MAX |MAX |MAX
) mm kg | 295 600 16 | 1.5D 27 55| 150 50 50
4-F0281 D10 X 6000 1, 200 373 510 24 GOOD 19 14 54 36 18 14 32 5b 4 37
(5B96825) 4,032
4-F0281 D10 X 7000 1, 800 373 510 24 GOOD 19 14 54 36 18 14 32 55 4 37
(5B96825) 7,056
A X5t 11, 088
4-F0255 D13 X 6000 360 371 507 28 GOOD 19 13 49 41 26 11 25 59 4 34
(5B96806) 2, 149
4-F0255 D13 X 7000 1, 440 371 507 28 GOOD 19 13 49 41 26 11 25 59 4 34
(5B96806) 10, 022 i
YA X5t 12,171
%0 RE 23, 259
| - = e 0) ; Fi Al
7 &3] '
&\ - M #k 1
i B 1
H o= l3g B\ O RS
= — - IR I
I~ FESMITEEORELT, INCAKR LI LEIEAT S,
L\‘?/) t—. We hereby certify that the material described herein has been tested and inspected with satisfactory result in accordance with the requirement of the above specification. M.IE\NAGER OF
- QUALITY ASSURANCE SEC.
MIZUSHIMA WORKS =
THERL .
® 7K BBLERT
##ES SURVEYOR EEERIEE




A& FEHE

1/1

JFE & =t

SFBREZE 5 CERTIFICATE No. : MC4604700 JFE B & Sh c ti
ZES  ORDER No. © 421H411AD260 INSPECTION CERTIFICATE ' %%ih_ﬁ LR L L
% Z K CUSTOMER DT () ﬁ%ﬁm;? —
N&&@1TH
T % 4 PROJECT NAME  : 7£EE TEL 086-447-4224
& X % SHIPPER kR EH ¥49E DEALERSHIP:
b3 ¥&  SPECIFICATION : JIS G 3112 SD295 Hfif B SHIP DATE 20244 64 27H
3|3E348 TENSILE TEST #if v % K &
BREES | BAETE | KX B B |0 |smms(mon]  FO | HE CHEMICAL _COMPOSITION %
(FERES) veorts| TS, |YR| # | B | msr| c | s | Mo [ P | s [ N [ cr | Mo | v Ceq
Lot N S12E N/mm2 K1 ] 180° X100 X 1000 X100| X100|X1000|X 1000 X100
@ N QUANTITY | MASS  Tyiv Tado- 2% |MIN| R= [MAX |MAX [MAX [MAX |[MAX
mm kg 295 600 16| 1.5D 27 55 150 50 50
4-E0176 D16 X 7000 400 357 498 22 GOOD 20 14 50 35 21 9 21 48 4 35
(5B96506) 4, 360
4-F0037 D16 X 8000 200 366 500 23 GOOD 20 14 52 43 20 10 36 41 6 38
(5B96626) 2,500
+A RE 6, 860
%0 RE 6, 860
n REE REXH| 8 |4 | T DEERITEAL ERT 3
|2 R) T SRR S i Y L
4 VA B/ [ 4 T
|
B 2 E!thi\/f apsRad
HH WE
,H\ LRI REORES T, TUCARK LT L EERT B, e
(/,:‘;:'J b We hereby certify that the material described herein has been tested and inspected with satisfactory result in accordance with the requirement of the above specification. MANAGER OF
~— £ QUALITY ASSURANCE SEC. __ ..
TZUSHIMA WORKS
HEBT MIZL :
) 7K fE B IE T
#¥:#& S SURVEYOR RESEELE




